D)

©

i

[

Il

(o)

@)
566

o @

1/10 COMPETITION FWD TOURING CAR

O
@]
O
O O
o O @ : w
o O oo
O O @~@
oo
O O @ @)
olyo
ol O
o o °Q° o
O O O
o ) o
© o |©
© ©
o [
Q
[T I
L

INSTRUCTION MANUAL

IXBRESS;

www.rc-xpress.com






Turnbuckle M3 x 39mm
XP- 10157

Turnbuckie M3 x 29mm
XP-10i56

Turnbuckie M3 x 18mm
XP-10i57

4.8mm Ball End 10mm Thread
XP-10i51

4.8mm Ball End 6mm Thread
XP-10149

4.8mm Ball End 5mm Thread
XP-10148

10mm

Low Prafile Ball End Set
XP-10254

-

Alu Anli-roll Bar Bushing
XP-10i52

For Rear Camber Link

For Steering  15mm

For Servo

13mm 13mm

5mm

For Swaybar

4.8mm Ball End 10mm Thread

10mm

(:[G%mmuj] Alu Anti-roll Bar Bushing

4mm |

For Front

6mm

For Rear

Page |

XBERESS

www.rc-xpress.com



Bevel Gears 18T
XP-i0009

ZIIN

Bevel Gears 10T
XP-10009

Gear Diff Crass Pin
XP-10009

=)

Alu Gear Diff Ouldrive Adapter
XP-i0i25

U

O

Bearing 10 x 15 x 4mm
XP-40065

©

O-ring 5 x 2mm
XP- 10184

|

Pin 2 x 9.8mm
XP-40069

Spacer 5 x 15 x 0.4mm
XP-10i81

©

Spacer 3.6 x 8.5 x 0.2mm
XP-10i82

Flat Head Screw M2.5 x I0mm
XP-40044

O-ring 25 x imm
XP-10i183

Diff Gasket
XP-i0i79

Composile Adjustment
Ball-Bearing Hub
XP-10i07

Gear Differential Case
XP-10008

Gear Differenlial Cover
XP-10008

Spacer

5x i5x0.4mm \

Pin 2 x 9.8mm

Bevel Gears 18T

Alu Gear Diff Outdrive Adapter

Pin 2 x 9.8mm

Spacer 3.6 x 9.5 x 0.2mm

Nole The Direction

Bevel Gears 10T @

Gear Diff Crass Pin

Low Grip

High Grip

1.5g Diff Oil

Flal Head Screw
M2.5 x I0mm (o)

O-ring 25 x Imm

I Million cst

Compoasile Adjustment Ball-Bearing Hub

Composite Adjustment Ball-Bearing Hub

==

Page 2

XERESS

www.rc-xpress.com



Alu Steering Plate For Dual Servo Saver 4mm
XP-101i3

Alu Dual Serva Saver Arm
XP-10ii

Bearing 5 x 8 x 2.5mm
XP-40061

Bearing 3 x 6 x 2.5mm
XP-40060

©

Alu Shim 3 x 6 ximm Red
XP-i0i9

Button Head Screw M3 x 6mm
XP-40037

O

@)

Alu Servo Mount
XP-10i136

F

Alu Servo Side Mount
XP-10i36

Baltery Stopper
XP-i0i185

Bulton Head Screw
M3 x 6mm

m

Bearing
5x8x25mm

_ Dual Servo Saver 4mm § %
Alu Dual Servo Saver Arm
@ /® Alu Shim 3 x 6 x Imm ?
ﬁ.&mm Ball End 5mm Thread Bearing Alu Dual Servo Saver Arm
5x8x2.5mm
Bearing

5x8x25mm

Alu Sleering Plate For

Flal Head Screw M3 x 6mm

Antenna Hoider

5mm 6mm @

Flat Head Screw M3 x 10mm Flat Head Screw M3 x 6mm

Flal Head Screw

Baltery Stopper M3 x 6mm

Servo Horn 23T for Sanwa, KO
XP- 10163

XP-10i37

Serva Horn 25T far Fulaba
XP-10i63

Servo Spacer
XP-10i136

-

Antenna Holder
XP-i000!

Flal Head Screw M3 x {0mm
XP-40049

Flat Head Screw M3 x 6mm
XP-40046

Graphite Floating Servo Hoider 3.0mm

Servo Spacer

Round Head Screw
M3 x 8mm

4.8mm Ball End 6mm Thread

g

o

Round Head Screw
M3 x 8mm

Page 3 IXPRESS,

www.rc-xpress.com




20T Cenler Puiley
XP- 10134

Cenler Pulley Cover
XP-10134

&

M5 E-Clip
XP-40058

)

Pin 2 x 9.8mm
XP-40069

[ o] [ ]

Steel Gearbox Shaft
XP-10431

Aluminum Front Bulkhead Left
XP-10423

Aluminum Front Bulkhead Right
XP-10424

Brass Lower Bulkhead Piale
XP-10432

Flat Head Screw M3 x 6mm
XP-40046

M5 E-Clip

Brass Lower Bulkhead Plale

88

%? Flal Head Screw M3 x 6mm

Cenler Pulley Cover

%’in 2 x 9.8mm

Graphile 2.25mm Boltom Chassis Plale
XP-10572

Page 4

XBERESS

www.rc-xpress.com



o

m‘w

!

I

{m

i
Il

)
)

f
i

il
Il

Aluminum Front Upper Clamp Left
XP-10425

Aluminum Front Upper Clamp Right
XP-10426

©
(@yimmige)
:ii::

Bearing 5 x 10 x 4mm
XP-40064

Alu Shim 3 x 6 x Imm
XP-i0i19

Camberlink Mount Front
e XP-10105
.

Round Head Screw M3 x 8mm
XP-40038

[

Round Head Scre

upwards

Note: Flal surface of the
camberlink mount faces

Aluminum Front Upper Clamp Left

g Round Head Screw M3 x 8mm

v M3 x 8mm g

Bearing 5 x 10 x 4mm

]

Note: Fiat surface of the
camberlink mount faces
upwards

Round Head Screw M3 x 8mm

IXBERESS)

www.rc-xpress.com



Bag F, Screw , Spacer

Alu Shim 3 x 6 x iImm
XP-i0ii9

©

XP-10105

Separate Upper Buikhead RR
XP-10590

Separate Upper Bulkhead RL
XP-10591

Camberlink Mount Front

!!!!:!!:
A V7
=
o Round Head Screw M3 x 8mm
RN XP-40038
Flat Head Screw M3 x 6mm
XP-40046
Alu 5him 3 x 6 x Imm
Separate Bulkhead Type A
XP-10588
Round Head Screw = =)
M3 x 8mm a
S =<
S
Separate Bulkhead Type B
XP-10589

6.Rear Bulkhead Assembly

Round Head Screw
M3 x 8mm

=

&

@

%% Flat Head Screw M3 x 6mm

Round Head Screw
M3 x 8mm

Round Head Screw
M3 x 8mm

/@ Camberlink Mount Front
Alu Shim 3 x 6 x Imm

Page 6

IXERESS

www.rc-xpress.com



Bag G and Screw Bag

Alu Sleering Posl For Dual Servo Saver 11.5mm
XP-10494

Alu Lower 2-Piece Suspension Holder
XP-i0i23

Eccentric Bushing Set
XP-10i127

Flat Head Screw M3 x 6mm
XP-40046

Bulton Head Screw M3 x 6mm
XP-40037

Diagonal Offset
Use either 0.5 or I mm o shift the roll cenler in a diagonal

direction from the center. i

Eccentric Bushing Sel
XP-10i27

Alu Lower 2-Piece Suspension Hoider XP-10i23

o

\-p

Horizontat Offset
Choice of either 0.5 or I mm offsel from center

Alu Lower 2-Piece Suspension Holder

8

Flal Head Screw M3 x 6mm

Flal Head Screw M3 x 6mm

Flal Head Screw M3 x 6mm

rage 7 XBRESS;

www.rc-xpress.com



Bulton Head Screw M3 x 6mm
XP-40037

Button Head Screw M3 x 4mm
XP-40036

Flal Head Screw M3 x 6mm
XP-40046

Upper Deck Sliffener
XP-10566

Chassis Sliffener Post
XP-10617

1

o QO o
o O o

o0 o
oQO o

O Graphile 2mm TopDeck
XP-10592

oQO o
o O o

o 0O o
o (O o

Bulton Head Screw M3 x 4mm

Upper Deck Stiffener

* Upper Deck Sliffener ( Optional )

00 Default Selup [ON®)
° © © @ © o @ (e} e} Q o
Front ] 1 ) O o o o o T : : Rear
°(@o coo s(0)o oMo
O O i i Note direction when installing : i e
00 ; 55
000 o: o o <‘D ° o @ o

Bulton Head Screw M3 x 6mm

0

\¥e

)
20 /o
N0

&=
/\/ /
5
o G

—

N

Flat Head Screw M3 x 6mm

IXBRESS

www.rc-xpress.com



Comp
Right
XP-10i09 Oplional XP-10247

ite Steering Block

Compoasile Steering Block
Left
XP-10109 Optional XP-10247

Bearing 5 x 10 x 4mm

Composile Steering ('"

Block Piate Right B

XP-10i109 < )
N - S

\ Optional XP- 10247 =

S

/

Composite Steering Block Left

\\\N‘w\‘\\\i%\:
ke
i
Pin 2 x 9.8mm

Alu Wheel Hub Red

v

Cap Head Screw M1.6 x 4mm

Composile Steering
Block Piate Left
XP-10i09

Optional XP-10247

Bearing 5 x 10 x 3mm
XP-40063

Bearing 5 x 10 x 4mm
XP-40064

. 3
2.9

Composite Steering
Block Plale Left

39.3mm Spring Steel
Double Joint Universal
Shaft

5 x 7 x 0.1mm Spacer

Bearing 5 x 10 x 3mm

Threadlock

Driveshaft Pratector
Blade

Alu Wheel Hub Red
XP- 10129

Pin 2 x 9.8mm
XP-40069

|

i Round Head Screw M3 x 8mm
W xp.qo038

wi

)

Cap Head Screw M1.6 x 4mm
XP-10i29

el
Double Joint Universal

\W Hex Set Screw M3 x 2mm
. Shaft

XP-40051
5 x 7 x 0.1mm Spacer

5 x 7 x 0.1mm Spacer

XP-400i7 Bearing 5 x 10 x 3mm

Steel 2 x 12mm Flalspol Pin for Universal
XP-4007!

Driveshaft Protector Blade
XP-10i28

39.3mm Spring Stee! Double Joint Universal Shaft 2pcs
XP-10334

( s
Compoasite Steering Block Right A

Composilte Steering
.~] Block Plate Right

% Alu Wheel Hub Red

@/

Cap Head Screw Mi.6 x 4mm

Pin 2 x 9.8mm

Page 9

XBERESS

www.rc-xpress.com



Hex Sel Screw M4 xi10mm

Composile C Hub 4 Degree L (Strong)
XP- 10604 Oplional XP-10598

Hex Set Screw M3 x 8mm

N 3mm Ouler Suspension w/ Groove Suspension Pivot Pin 3 x 42mm

% Compaosite C Hub 4 Degree L (Strong)

Compaosite C Hub 4 Degree R (Strong) Set Screw M3 x 3mm
XP- 10604 Optional XP-10598

ﬂ )

Suspension Pivot Pin 3 x 42mm Hex Set Screw M4 x I0mm
XP-10i39

(N

3mm Ouler Suspension Pin w/ Groove

XP-i0602

Alu Shim 3 x 6 x Imm

XP-i0i19

,3mm

] A .

Sel Screw M3 x 3mm Fronl Composite Suspension Arm (Strang) N A = N\

XP-40052 \ —

Hex Sel Screw M4 x 10mm Alu Shim 3 x 6 x Imm ‘ s " “\,‘R;“
XP-40056 f p . /

AN

Hex Set 5crew M3 x 8mm Hex Set Screw M3 x 8mm

XP-40054 Suspension Pivol Pin 3 x 42mm
3mm Flat Spot Suspension
C Hub Upright Pival Pin
/)

€

Sel Screw M3 x 3mm

IXERESS)

Page 10 WWW.Ic-Xpress.com



Bag H and Bag Spacer

O[]
Ol
[ o

King Pin Collar
XP-10164

Alu Shim 3 x 6 x Imm
XP-10i19

King Pin
XP-10164

V% 4.8mm Ball End 10mm Thread
@ Alu Shim 3 x 6 xImm

King Pin Collar

From Front Camber Link

King Pin

4.8mm Ball End 10mm Thread g J 17mm
Alu Shim 3 x 6 ximm @

King Pin Collar

10mm

From Front Camber Link /

= >
5 ;; g
¢z
b, !
NN\ S I
N & % <
N \‘?' < N - < RSN \
N AN \
N y
N A
King Pin é

Page 1I WWW.Ic-xpress.com



Bag D, H, Spacer and Screw Bag

U_Jjoo

call I)

O—=="0)

Spur Gear Adaplar
XP-10567

i

C—

Alu Front Lower I-Piece Suspension Hoider — FF
XP-10i14

Alu 5him 3 x 6 x Imm
XP- 10119

Flal Head Screw M3 x 6mm
XP-40046

:g,,’r $
&1
&

Eccentric Bushing Set
XP-i0i127

Bulton Head Screw M3 x 6mm
XP-40037

Sel Screw M3 x 3mm e
XP-40052

Pin 2 x 9.8mm
XP-40069

High Composite Spur Gear 64P 96T
XP-40082

Bulton Head Screw M3 x 6mm j

il f . .
Use either 0.5 or 1 mm lo shift the rolt center in a
) diagonal direction from the center.

Eccentric Bushing Set

Alu Front Lower i-Piece

Horizontal Offset
j) onzonta e Suspension Holder — FF

Choice of either 0.5 or mm offsel from center

Alu Shim
3x6x Imm

Alu Front Lower
I-Piece Suspension Hoider — FF

=i
2/

N
o

Button Head Screw M3 x 6mm

Flal Head Screw M3 x 6mm

IXBRESS)

Page I2 WWW.Ic-Xpress.com



Bag I, Spacer , Bearing and Screw ‘
Bearing 5 x 10 x 4mm
XP-40064

Alu Wheel Hub
XP-i0i129

Pin 2 x 9.8mm

U1 xp-40089

Alu 5him 3 x 6 x Imm
XP-10119

ﬂ

Suspension Pival Pin 3 x 42mm
XP-10139

Rear Axle
XP-10576

Compoaosile Rear Upright (Strong)
XP-10605 Oplional XP-10599

mo e

I I

3mm Ouler Suspension Pin w/ Groove
XP-10602

Compoaosile Suspension Rear (Strong)
XP-10606 Optional XP-10597

4.8mm Ball End 6mm Thread %
Alu Shim 3 x 6 x Imm

Bearing
5x 10 x 4mm

Compoaosile Rear Upright
(5trong)

i i

smm  From Rear Camber Link Bmm

Alu Wheel Hub

Hex Sel Screw M4 x I0mm Hex Set Screw M4 x I0mm

Alu Shim 3 x 6 x Imm
Alu Shim 3 x 6 x Imm

Compaosite Suspension
Arm Rear (Strong)

Compoaosile Suspension
Arm Rear (Strong)

Hex Sel Screw M3 x 8mm

Alu Shim 3 x 6 x Imm

3mm Ouler Suspension Pin

Sel Screw M3 x 3mm w/ Groove

3mm Ouler Suspension Pin
w/ Groove

Page 13

XBERESS

www.rc-xpress.com



www.rc-xpress.com

Page 14

\ SSEENET /) o 0RO
ﬁ !I~ N0 = D 0
Edl ¥ ) 0 ¢ N
S . 7 N 0
% NLE—A N\ g
o IEE AN N o
£ @W,vvo ,,_‘.\
g \‘ D 0 o 0
& ) \\ o 0
0 0
v/ \
A 0
B QLA o\ o 0
5 &
I £ 7
S8 2
s 5 3 @)
by 5
§c uk S S
o8 | E o
£S5 Hm & -
=3 g8 .o am ) g
3aS 3§ &% g
£3F F© S5 @
S5 &% Es 3
Esw 3% Swu Y
Fan <O 52 ®
88c 25 z
o o
\ "y \1J
)
i
)
53
(- &
@ =[] =
\ 2
a o
M_
T3
§s
S8
S
= x
\ ) @
= =1
B ] o
A o
4 [C :
u s
- s
[S 8
o
a
5 :
W 8 = ) E
wn S m & E
- X g =
= 1@ g § = § 2
s Isp AT O3 _i
m p== 5 N b _J g —ED
SHry
| n =3 ] :
— 28 Bd &% @mm




‘ (=
@U. ,_,,,.,@ A%OVU

Alu Anli-Rali
Bar Bushing

VA S 7
S &
E
n
>
: My
6D
" @
) &
¥ 3
w >
3 x E
5 o
n g ]
> "
x 8
x | -
x <
: & 1
£ =0 =
H « ga L]
m 2®
— < m
N

Hex Set Screw M3 x 2mm
Hex Sel Screw M3 x 2mm

rc-xpress.com

IXPRESS

Page I5

Hex Set Screw M3 x 2mm
e

5 5 g
S 3 £ =
£ S £ g
E 13 15 a
" S ni 5
= ~ I o H
=~ w = [
B = 5 o
B
=R Dy MW bl W ER
S D TR @0 .mm T g
£2 %8 £9 @“m S xs
cC o = n = = o o
c o o =
«x &% a8 % IX ExTEX




XP-10i142

Alu Upper Shock Cap
XP-10146

Alu Spring Tension Adjust Nut
XP-1i0i61

Alu Lower Shock Cap
XP-10145

Shock Top Connectoa v

4 Hole Piston
XP-10i159

Shack Lower Connecler
XP-10144

Shaft Cover
XP-10i59

Shaft Spacer
XP-10i59

© [

Shack Shaft
XP-10143

1

Shock Absorber Membrane
XP-10147

Silicane O Ring For Spring Adjust Nut
XP-10i62

Shock 0-Ring
XP-i0i60
E-Clip 2.5mm
@ H XP-40057

Silicane O Ring For Spring Adjust Nut

(=S
Y wﬂﬂ

Alu Spring Tension Adjust Nuf

E-Clip 2.5mm

E-Clip 2.5mm

Shock Shaft

<
AIu Lower Shock Cap

® Shaft Spacer
Shock 0-Ring

% Shaft Cover

Shack Lower Connector

Install the shock bladder
stowly on an angle as

Cycle The Shock Shaft in a Upwards And
Downwards Malion To Bring The Air Bubbles
Ontop Of The Shock Piston.

Alu Upper Shock Cap

Shock Top Connecter

Shock Absorber Membrane

Page 16



g

Spring Relainer
XP- 10144

Pivol Ball 5.5 mm
XP-i0i2!

Graphite 3.0mm Rear Shack Tower
XP-10574

Shock Spring Sliff Pink
XP-10i70

Body Height Adjuster Support
XP-i000!

Body Clip
XP-10055

Flal Head Screw M3 x 8mm
XP-40048

Button Head Screw M3 x 6mm
XP-40037

KOOOOOOOOOOB
g

Rear Body Past

XP-1000!

Body Clip
Bulton Head Screw M3 x 8mm
a
)
Q
Button Head Screw M3 x 6mm N
(&)
o
Q
Q
Q
o
o
Q
e N =
Button Héad Si _'_/v
ulton Head Screw SN
M3 x6mm \‘”
s

Spring Relainer

Shock Spring Medium Pink

Pival Ball 5.5 mm

Body Height Adjuster Support

(8o

Defaull Setup

(aaa<@@

CoCC000CCC e 00 O

Graphilte 3.0mm
Rear Shock Tower

Flal Head Screw M3 x 8mm

i XPRESS,

www.rc-xpress.com

Page



Button Head Screw M3 x 20mm

Flat Head Screw M3 x 8mm

o
o
ead Screw
M3 x 20mm

.

@

Y

\/

3\

S

B

=
A
A

¢ —
m\

D
B Y= d
Jigte

Graphite 4mm Front Shock Tower

XP-10573

7

v \ Q >
\ %Y
ﬁ_.M\

\

\\\)\\\“

Q
= m m
7 =
© E s
= m
g s
& s
= &
o X
a -]
3 ]
&
0 T 3
0 g T
\8

g
(v
0
=]
[S
]
c
<]
&
U
—
&'
m

Bulton Head Screw M3 x 6mn

Fial Head Screw M3 x 8mm  xp.40037

XP-40048

Composite Lipo Battery Backstop

XP-10i80

a )/ )5

b | Composile Lipo Battery Backstop

Flal Head Screw M3 x 6mm

A/

O) WU Uo

W

GI’

v
S|

D
»ﬁ}.

e

n/ﬁ W
1) IO N

Flal Head Screw M3 x 6mm

XP-40046

A /)

i

&K
o\ .\&W\n ﬁ.,}

q % < f— ‘/\\-\\u

Aluminium Fronl Shock Tower Spacer

Button Head Screw M3 x 20mm
XP-i0570

XP-401i3

'L\\\l“ixll\\‘ﬂ‘w\‘wk\‘&\&\\“‘fﬂﬂ%ﬂ‘ﬁ‘&\‘k\\\1“3\\\\\‘\\‘\\\

E
15
x
™
S
3
v
]
o
8
E
&
T

gl

Flal Head Screw M3 x 8mm

Page I8




LA\
/ '.Wv
Gy

Iz

Perpendicular Baltery Piacement

& ) V)
2R /)

T )

Flal Head Screw M3 x 8mm

Baltery Mount

19. Perpendicular Baltery Placement

Parallel Long Baltery Placement

oo

Flat Head Screw M3 x 8mm

XP-40048
o]
O]
Baltery Mount
XP-ioo005

www.rc-xpress.com

IXBRESS

Page 19




I Motor Not included |

Front Bumper Sel
XP-10428
O Flal Head Screw M3 x 8mm
O XP-40048
O
O Round Head Screw M3 x 8mm
o XP-40038
Round Head Screw M3 x 8mm
O
e ROUNd Head Screw
O s M3 x 12mm
O XP-40040 Round Head Screw M3 x 8mm
o Body Height Adjuster Support
] >
N ph
o ¥ %
0) Bumper Body Post &
o XP-10561 Bumper Plate N
N
@) 5
L
0 S <D
© :
@) o
o
O Foam Bumper §
(@) /
JEL S e -
D
N Body Clip
3
8
Foam Bumper 5
S
N
@ N Bumper Body Post
5 o
8] o
8] o
Foam Bumper N o &
XP-10429 o | Bumper Body Post o
o — o
o O
N o
P Fan Mounf| o)
o e}
N [ 30mm Cooling Fan Not included 1 | O |
T
O
[¢)
O
Body Height Adjusler Support o
XP-10001 @)
g [¢)
S > e} ]
\ y % o
I/
Lower Bumper Piate Flat Head Screw M3 x 8mm ﬁ 9 Round Head Screw a R
. M3 x i2mm
Body Clip
XP-10055
Flat Head Screw M3 x 8mm w
poce 20 XPRESS;
age www.rc-xpress.com



i
=,
D
E
n
]
<
Sy
a
E
=
m
n

<
Hex Screw Flat Head FM3xi2mm =

@BBBBBD@

Screw Bag

E
E
N
g
[
o
]
I
=
£
w
H
y
&
>
'}
T

XP-40050

Page 2i




Lock Nut 7mm

I Tires Not inciuded 1
I Receiver Not included 1

[ ESC Not iIncluded 1

@ Lock Nut 7mm

I Tires Not inciuded 1

AT

SZA

TS e
NSV

<N

www.rc-xpress.com

IXERESS,

Page 22

[ Battery Not included 1

=y
)
E
T
n
<
g
5
S
N
@
ni
ru

Screw Bag

E
E
SR
=
=)
o
-
9
8%




Parls List

FT1 Original Parts FT1 Original Parts

N'\S;dbeelr Product Name N'\:;dbe;r Product Name
XP-10005 Battery Mount Set XP-10267 On-power Control System O Deg Aluminum C-hub 2pcs
XP-10008 Gear Differential Case and Cover XP-10268 On-power Control System 3mm Graphite Knuckle Plate 2pcs
XP-10009 Gear Differential Bevel Satellite Gears Set XP-10269 On-power Control System Ball Stud Set
XP-10011 Gear Differential Repair Parts XP-10334 39.3mm Spring Steel Double Joint Universal Shaft 2pcs
XP-10022 Gear Differential Set XP-10422 FRP 2.5mm Bottom Chassis Plate
XP-10105 Front Camberlink Mount 2pcs XP-10423 Aluminum Front Bulkhead Left
XP-10107 Composite Ball Bearing Tension Adjustment Hub 4pcs XP-10424 Aluminum Front Bulkhead Right
XP-10109 Composite Steering Block Pair XP-10425 Aluminum Front Upper Clamp Left
XP-10111 Aluminum Dual Servo Saver Arm 2pcs XP-10426 Aluminum Front Upper Clamp Right
XP-10113 Aluminum Steering Plate For Dual Servo Saver 4mm XP-10427 Aluminum Motor Mount
XP-10114 Aluminum FF Lower 1 Piece Suspension Mount XP-10428 Front Bumper Set
XP-10119 Aluminum Shim 3x5.5x1.0mm Red 20pcs XP-10429 Foam Bumper
XP-10120 Aluminum Shim 3x5.5x2.0mm Red 20pcs XP-10430 FRP 4mm Front Shock Tower
XP-10123 Aluminum 2 Piece Suspension Mount 2pcs XP-10431 Steel Gearbox Shaft
XP-10124 Aluminum RR Lower one Piece Suspension Mount XP-10432 Brass Lower Bulkhead Plate
XP-10125 Aluminum Gear Diff Outdrive Adapter 2pcs XP-10561 Bumper Body Post [ Foam Bumer LIGHT)
XP-10127 Eccentric Bushing Set XP-10565 Composite Suspension Parts Set (Hard Strong]
XP-10129 Aluminum 5mm Wheel Hub Red 2pcs XP-10566 Upper Deck Stiffener
XP-10130 Aluminum Rear One Piece Upper Clamp XP-10567 Spur Gear Adaptor
XP-10136 Aluminum Servo Mount XP-10568 Composite Lower Bulkhead
XP-10139 3.0mm Suspension Pivot Pin 4pcs XP-10569 Composite Upper Bulkhead Set
XP-10141 Aluminum Low Profile Shock Set 2pcs XP-10570 Aluminium Front Shock Tower Spacer
XP-10142 Aluminum Shock Body 2pcs XP-10571 FRP 3.5mm Rear Shock Tower
XP-10143 Shock Shaft 2pcs XP-10572 Graphite 2.25mm Bottom Chassis Plate
XP-10191 Aluminum Rf One Piece Suspension Mount
XP-10192 Aluminum Adjustable Battery Stoppers XP-10574 Graphite 3.5mm Rear Shock Tower
XP-10193 Aluminum Spring Retainer XP-10575 Kevlar Drive Belt Front 3 x 150mm
XP-10194 Aluminum FR One Piece Suspension Mount XP-10576 Rear Wheel Axle
XP-10195 On-power Control System XP-10577 SHORT SHOCK COMPQOSITE SHOCK PARTS
XP-10196 Brass RF One Piece Suspension Mount XP-10578 Aluminum SHORT SHOCK CAP 2pcs
XP-10197 Brass FR One Piece Suspension Mount XP-10579 Aluminum Lower Short Shock Cap 2pcs
XP-101398 Brass 2 Piece Suspension Mount XP-10580 Aluminum SHORT SHOCK ADJUSTABLE NUT 2pcs
XP-10199 Brass FF 1 Piece Suspension Mount XP-10581 Aluminum SHORT SHOCK BODY 2pcs
XP-10200 Brass RR 1 Piece Suspension Mount XP-10582 SHORT SHOCK SHAFT 2pcs
XP-10220 Camberlink Stiffener set XP-10587 SHORT SHOCK SET 2PCS
XP-10221 Option Servo Mount Plate (Wire Hide) XP-10588 Separate Bulkhead Type A
XP-10222 Graphite Option Steering Knuckle Plate 2pcs XP-10589 Separate Bulkhead Type B
XP-10223 Aluminum 3.5mm Ackermann Steering Plate For Dual Servo Saver XP-10590 Separate Upper Bulkhead RR
XP-10224 Aluminum 5mm Ackermann Steering Plate For Dual Servo Saver XP-10591 Separate Upper Bulkhead RL
XP-10225 Aluminum Ball Bearing Tension Adjustment Hub 2pcs XP-10592 Graphite 2mm TopDeck
XP-10226 Steering Toedn Adjustment Post XP-10597 Front And Rear Composite Suspension Arm [Strong Hard)
XP-10236 4.8mm Ball End 5mm Thread 4pcs XP-10598 Composite C Hub 4 Degree L/R (Strong Hard)
XP-10237 4.8mm Ball End Bmm Thread 4pcs XP-10599 Composite Rear Upright 2 PCS (Strong Hard)
XP-10238 4.8mm Ball End 8mm Thread 4pcs XP-10600 Silicone Gear Differential X-BING 5x2mm 10pcs
XP-10239 4.8mm Ball End 10mm Thread 4pcs XP-10601 Shock XRING 8pcs
XP-10240 Aluminum Shim 3x5.5x1.0mm Red 10pcs XP-10802 3mm Flat Spot Suspension C Hub Upright Pivot Pin 4pcs
XP-10241 Aluminum Shim 3x5.5x2.0mm Red 10pcs XP-10603 Front And Rear Compaosite Suspension Arm (Strong]
XP-10242 Brass Chassis Balancing Weights 10g 5g 4pcs XP-106804 Composite C Hub 4 Degree L/R (Strong)
XP-10244 Steel Universal Shaft 2pcs XP-10605 Composite Rear Upright 2 PCS [Strong)
xp-10251 4.8mm Hat Type Ball End 15mm 4pcs XP-10606 Composite Suspension Parts Set (Strong)
XP-10252 4.8mm Hat Type Ball End 13mm 2pcs XP-106807 0 Ring For Spring Adjust Nut 4pcs [ Short Shock]
XP-10253 4.8mm Fat Type Ball End 10mm 4pcs XP-10610 XA31 XA1S Double Joint Universal Shaft Bone
XP-10254 4.8mm Low Profile Ball End Set XP-10611 XQ@1 XA1S Double Joint Universal Shaft Axle
XP-10255 Camber Stiffener Link Ball End XP-10612 X31 XA1S Double Joint Universal Shaft Case
XP-10256 Aluminum Upper Shock Cap 2pcs XP-10613 XQ31 XA1S Double Joint Universal Shaft Coupling Pins
XP-10257 Aluminum Lower Shock Cap 2pcs XP-10617 Chassis Stiffener Post
XP-10266 Hard Composite On-power Control System Suspension Arm 2pcs XP-10618 Drive Belt Front 3 x 150mm

Page 23




8k | 6h

9k | Lk | 8F

Sk | 90 | L'k | 8h

Eh | b’k | Sh | 90 | L'k

ek | Ep | b’k | S | 9 | L'h

I'b | 2k | 2bh | E | B’k | §F | 9b

Ok | Ok | I'k | 2F | E0 | 'k | §F | 9°b

8E |6€E |0k | I'k |2k | ER | EF | b’k | 9°h

L'E | 8E | 6E | Ok |OF | I'h |2k | EF | b’k | 5h

9'€ | LE| 8E | 8E | 6E |0k | I'h |2k | ER | b’k | §'F

§€ | 9°€ | L'E | LE | 8E | 6E | Ok | Ok | Ik |2k | EF | b'F

h'E | € | €| 9E | L'E | BE | 8E | 6€E (O0bk | I'h |2k | ER | PR

EE€ | h'E| E | §E | 9E | L'E| LE | 8E | 6E |0k |0k | I'h | 2h | EDR

¢€ | EE | hE | hE | SE | §E | 9E | LE| BE | BE | 6E |0k | Ik |2k | EFR

1'E | 2°E | EE | EE | bE | 'E | §E | 9E | 9°E | L'E | 8E | 6E |0k | Ik | Ik |2Fk

I'E | I'E | 2°E | 2€ | EE | EE | h'E | € | §E | 9E | L'E | 8E | 8E |6E |0k | I'h | 2F

0E |0E | I'E| I'E | 2E |28 | EE | bE| h'E| §E | 9°E | 9E | L'E| 8E | 6E |0k | I'h | 2h

6'2 | 62 |0E |0FE | I'E | 2E | 2E | €€ | £EE | hE | §°E | '€ | 9°E | L'E | 8E | 8BE | 6°E | Ok | Ik

82 | 62 | 62 |0 |0E | I'E| I'E | 2E |2 | EE | hE | PE | SE| 9E | 9E | LE| 8E | 6E |0k | Ik

L2 |82 |82 |62 |62 |0E |[0FE | I'E|I'E|2E | EE | EE | hE | S§E | 5€E | 9°E | LE|8E | 8E | 6E |0k

2@ | L2 |82 |82 |62 |62 | 62 |0F | I'E| I'E | 2¢E | 2¢E | EE | hE | FE | 5E|[9E | 9E | LE| 8E | 6E | OF

92 |92 | L2 | L2 |82 |82 |62 |62 |0 | 0F | I'E | I'E|2E | E£E | € | hE| 5E | 5| 9E |LE| 8BE | 8E | 6

g2 |92 |92 | L2 | e | L2 |82 |82 |62 |62 |0 |0E | I'E | 2E |2 | EE | EE| hE | S5E | 9F |98 | LE| B8BE | 6E

99 59 r9 £9 a9 19 o9 65 85 LS 95 55 kS £S a5 15 0s (14 8h Lk 9k (14 44 (174

vould

(1011 oj 188 Jean inds-y3jidb9) |1d 3jn1ax3 ssaidx

Page 24

0s | I's | 25| bkh'S |55 |95 | 85|09 )| 19| &9 |89 |9 |0L|2L|sL|LL |08 | k8 |L8)| 16| 56 |001|501(0°11 ol
ey 6k I's | 29 | €5 | 8§59 | 99 | §59 |65 | 69 | €9 | §9 | L9 | 69 1L hL L'l |08 | E8 |98 |06 | k6 | 666 |POI 601
— 6'h | O'S I's | €5 | 'S | S | k9 | 6'S | 89 | 29 | k9| 99 | 89 1L £°L 9L | 6/, | 28|98 | 68| £6 | 86 801
a 8h | 0S| I'Ss |25 | kS| 55| 9|85 |89 |29 |hkF9 |99 |89 | 0L | EL| SL| 8L 1'8 | 58 | 88 | 26 L0}
h 8k |6k | 0S | 25 | ES | 'S | £9 | 85 | L9 I'9 | €9 | §9 | L9 |69 | 2L | 8L | LL 1'8 | 8 | 88 801
C 8h |6k | 0S | I'S | ES | k'S | 29 | LS | L9 |09 (29| k9| L9 |69 | I'L | kL] LL|0O8 )| ES 501
a L'h |8k | 6K | 1I'S |25 | ES | 29|95 |99 | 09|29 |kF9 |99 |89 | Il | EL|9L|EL k01
"" L'h | 8k | 6 | 0S | 2§ | E'S I'9 | 9°5 | §9 | 6'S I'9 | €9 | §9 | L'9 | 0L 2L | 5L E01
a 9k | Lk | 8k | 0S| IS | 25| 19| 55|59 | 65| 1'9|€&9 |89 |L9 |69 | 2L 201
R 9% | Lk | 8k |6k | I'S |25 |09 | S5 | k9 |85 | 09|29 | k9|99 |69 101
Sh | 9% | 8k | 6'h | O'S I's | 6 | 'S | €9 | 85 | 6'S 1'9 | €9 | 9'9 o0oi H
m Sk |9 | L'h | 8k |0S | I'S | 65 | 'S | £E9 | L'S | 6'S | 19| E9 66 |
e b’k | S | Lk | 8k | 6'h | O0S | 85 | E§ | 29 | 99 | 85 | 09 86 .:..u.v
G b’k | Sk | 9 | L'k | 6k | O'S | 85 | ES | I'9 | 95 | 8§ L6
Eh | b’k | 9 | L'k | 8k | 6k | LS | 25| I'9 | 58§ 96
Er | k'h | Sk | 97 | 8k | 6K | 95 | 2°§ | O'9 56
Eh | b’k | Sk | 90 | L'h | 8 | 95 | I'S k6
2k | Eh | k'h | Sk | LB | 8k | §5°'S E6
2h | EP | B’k | S | 9b | L'k 26
I'b | 2k | ER | b’k | 9k 16
I'k | 2k | ER | b'h 06
_ 0’k I'k | 2k 68
ok | I'k 88
-4 Ik (114 6E 8& LE 9& 13 hE EE 2& 1€ [}3 62 8¢c L2 EH g2 he £e ac ie oc 61
vould

(10} 1 oj 188 Jean Jnds-ydjidp9) |14 3jn1ax3 ssaidx




Driver Track Surface Outdoor Asphalt Track Temperalure
. Medi i
Dale Track Traclion edum Result  Air Temperalure
Track Country Best Lap Humidily Remark
Optional On-Power Conlrol System
Spacer mm O g7 Spacer  mm
Spacer mm
52 50 4.8 46 44 42 4 ‘
[
C DXERES: 4 ) Q/
Spacer mm
C-Hub Hex Offsel mm mm Hex Offset mm
LM [IH Camber Camber u
Steering Block . . Rear Hub . . Steering Block
Ride Height mm mm Ride Height _ mm
OmH 7 Om[H OmOH
Suspension Arm  DownStop mm mm Suspension Arm DownStop 127#"11 Suspension Amn
Um [OH Sway Bar 12 mm | 12 mm OM[JH SwayBar .- mm OmOH
Front i ——— . . Rear Toe In
- Spacer Floalting Sh
Toe Out Frant Tire Additive Area [ | s [Fiaating .eerlng . - Addilive Area
]| Bump Steering [C]Non-Floating Steering Rear Tire Addili
Lower Arm \ O Spacer Lower Arm
Spacer [] Spacer mm
Shack Tower Spacer mm
Link Spacer mm )
Wheeibase Spacer
? O}
RF mm |
RR mm Weight g
Wheelbase OQIe ©
Spacer ©s R=N NOE o0Oo
FF mm mem®o O o o @© I O O O
©e oQ e o(@o o0 o
FR____mm ‘ OOKs G
@ O<F 0 a

Suspension Mount Selup

000) 000)
G——% 1&1reE
)
O I [ Aluminium O 1 [ Aluminium [] Spitt
[] 0.5 [] Brass [] 0.5[] Brass [] Soild
RF
"R S
@ D (BWE
O O
O 1 [ Aluminium [ 1 [ Aluminium [] Spitt
[] 0.5 [] Brass [] 0.5 Brass [] Saild L Qi
Damper Selup Front | Rear Transmission Selup
Front Rear
Spring Servo Tires
oil Gear Diff Gear Diff
) Esc Additive
Rebound oit oil
| 4 4 Motor Body
Piston Weight g Weight g
Length Spur P/ T Rear Wing
Foam Insert [ ] Foam Insert  [] Position LOW Posilion Low NaN
HoleinCap [ HoleinCap [ Pinon  ps T FOR




©
©
©
©) CeIH

©
IXERESSHEEEE
WWw.rc-xpress.com ©© ©
n S
i§
()
oy
©®

CNORONCORCROROROIC),




	FT1 Manual_A0_OL
	FT1 Manual_A1.1_OL
	FT1 Manual_A1_OL
	FT1 Manual_A2_OL
	FT1 Manual_A3_OL
	FT1 Manual_A4_OL
	FT1 Manual_A5_OL
	FT1 Manual_A6_OL
	FT1 Manual_A7_ol
	FT1 Manual_A8_OL
	FT1 Manual_A9_OL
	FT1 Manual_B10_OL
	FT1 Manual_B11_OL
	FT1 Manual_B12_OL
	FT1 Manual_B13_OL
	FT1 Manual_B14_OL
	FT1 Manual_B15_OL
	FT1 Manual_B16_OL
	FT1 Manual_B17_OL
	FT1 Manual_B18_OL
	FT1 Manual_B19_OL
	FT1 Manual_C20_OL
	FT1 Manual_C21_OL
	FT1 Manual_C22_OL
	FT1 Manual_C23_OL
	FT1 Manual_C24_OL
	FT1 Manual_C25_OL_Editable
	FT1 Manual_C26_OL

	Driver: 
	Date: 
	Track: 
	Dropdown6: [Medium]
	result: 
	Temp Track: 
	Temp Air: 
	Country: 
	Best Lap: 
	Humidity: 
	Remark: 
	Camber: 
	CL-Chub: 
	rearhub-spacer: 
	Camber-r: 
	Front Shock Hole: Choice1
	Rear shock hole: Off
	track s: [Outdoor]
	tracko: [Asphalt]
	Downstop: 
	Downstop R: 
	Rh f: 
	Rh r: 
	hex f: 
	hex r: 
	Sway f: [1.2]
	Sway r: [1.2]
	R cl m s: 
	F t: 
	R t: 
	Ack: 
	steering f n: Off
	bs: 
	f clm s: 
	rclm s: 
	r las: 
	f las: 
	f ff wbs: 
	f fr wbs: 
	f w: 
	r ff wbs: 
	r fr wbs: 
	r w: 
	rssts: 
	bs sus mount: Off
	f spring: 
	r spring: 
	f oil: 
	f reb: 
	f length: 
	r oil: 
	r reb: 
	r length: 
	r f ins: Off
	r hole: Off
	f f ins: Off
	f hole: Off
	r d oil: 
	f d oil: 
	f d oil weight: 
	r d oil weight: 
	servo: 
	esc: 
	motor: 
	tires: 
	additive: 
	body: 
	r wing: 
	spur: 
	s pitch: 
	pinion: 
	p pitch: 
	Text13: NaN
	ff2: Choice5
	ffr2: Choice5
	fr sm: Choice5
	rf sm: Choice5
	f diffh: [Low]
	r diffh: [Low]
	Dropdown2: [4]
	Dropdown3: [4]
	rearaddi: Off
	rearaddi1: Off
	rearaddi2: Off
	rearaddi3: Off
	faddi: Off
	faddi1: Off
	faddi2: Off
	faddi3: Off
	tpd1: Off
	tpd2: Off
	tpd3: Off
	tpd4: Off
	rear hub m h: Off
	rear susp arm m h: Off
	c hub: Off
	steering block m h: Off
	suspension arm m h: Off
	xoc spacer 1: 
	xoc spacer 2: 
	xoc spacer 3: 
	hex xoc: 
	Camber-xoc: 
	Rh xoc: 
	Downstop XOC: 
	Sway xoc: [1.2]
	xoc steering block: Off
	xoc suspension arm: Off
	servo horn spacer: 
	xoc spacer 4: 
	tpd5: Off
	tpd8: Off
	tpd9: Off
	tpd6: Off
	tpd7: Off
	tpd10: Off
	tpd11: Off
	tpd12: Off
	tpd13: Off
	tpd14: Off
	tpd16: Off
	tpd15: Off
	tpd17: Off
	tpd19: Off
	tpd18: Off
	tpd20: Off
	Battery 1: Off
	Battery2: Off
	Battery 3: Off
	FF1: Off
	FFALU: Off
	FF0: 
	5: Off

	FFBRASS: Off
	FR1: Off
	FRALU: Off
	FR0: 
	5: Off

	FRBRASS: Off
	FRSpilt: Off
	FRSolid: Off
	RR1: Off
	RRALU: Off
	RR0: 
	5: Off

	RRBRASS: Off
	RF1: Off
	RFALU: Off
	RF0: 
	5: Off

	RFBRASS: Off
	RFSpilt: Off
	RFSolid: Off


